

Declaration of Test Results

BSI hereby declares that the items described below have been tested by BSI

BS EN 61537:2007

The complete detail of the tests performed and the results are recorded in

BSI Test Report Number: 2371/ 8730201 Dated 08 September 2017

Description of items tested:

*Hot Dip Galvanised Ladder 50/100/1.5mm H50
Hot Dip Galvanised Ladder 70/400/1.5mm H70
Hot Dip Galvanised Ladder 70/1000/3000/2.0mm H70
Hot Dip Galvanised Tray 50/1.2mm H40
Hot Dip Galvanised Tray 400/1.2mm H60
Hot Dip Galvanised Tray 1000/2.0mm H100
Hot Dip Galvanised Mesh Tray 50/50/4.0mm
Hot Dip Galvanised Mesh Tray 300/100/5.0mm
Hot Dip Galvanised Mesh Tray 600/100/5.0mm*

Submitted by:

*ARDIC Cable Management Systems
Gunesli Mahallesi, Gulbahar
Cad. Polat IS Merkezi C Blok D:8
Merkezi C Blok D:8, Bagcilar
Istanbul
34212
Turkey*

Declaration authorised by:

M Manito

Title

Team Manager

Date

12 September 2017

Attention is drawn to the conditions upon which this declaration is issued, namely:

1. This declaration does not indicate provide or imply any measure of Approval, Certification, Supervision, Control or Surveillance by BSI to this or any related product.

2. This Declaration applied only to the particular sample tested and to the specific tests carried out as detailed in the Report referred to above.

3. The general and specific conditions of the 'BSI Terms of Service' apply in all respects. Copies of this leaflet are available on request.